
Su
rv

iv
al

 r
at

e 
(%

)

100

80

60

40

20

0

Test Report

Test outline

nanoe™ device inhibits adhered carcinogen/benzo [a] 
pyrene [BaP] by 97% in 8 hours

Benzo [a] pyrene [BaP]

Natural
reduction

8 hours
later

Appliances Company Panasonic Corporation 105

Test ambient Test result

97%
inhibited

(1)Testing organisation: Panasonic Product Analysis Center

(2)Test subject: Adhered benzo [a] pyrene [BaP]

(3)Test volume: 36L enclosed box (300×300×400mm)

(4)Test result: Inhibited 97% in 8 hours

(5)Report No.: Y13NF143

36L box

nanoe™ device

Schale

5cm




